




























































































AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE

When purchasing Tamiya replacement parts, please take or Wenn Sie Tamiya-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES

send this form to your local Tamiya dealer so that the parts bitte zur Unterstiitzung dieses Formular mit zu lhrem Afin de vous permetire de vous procurer des piéces de rechange
required can be correctly identified and supplied. Please ortlichen Fachhandler. Beziiglich der Angaben, der Tamiya, amenez cette liste 3 votre point de vente Tamiya qui ne
note that specifications, availability and price are subject to Lagerhaltung der Artikel und der Preise sind Anderungen manquera pas de vous renseigner. Veuillez noter que les caractéri-

change without notice. vorbehalten. stiques, disponibilité et prix péuvent changer sans avis préalable.
PARTS CODE 19805502 Wheel Axle (MC14 x2) 51596 B Parts

16275080  Urethane Bumper 19444361  12mm O-Ring (MC19 x4) 51599 K Parts

10440057 Wheel (Black) (1 Pair) 19804854 Rod Guide (MC17 x4) 51601 Gear Bag (GB1, GBE]

13450826 Motor Plate (Blue) (MA19) 19805763  3x10mm Hex Screw (MD2 x10) 53008 1150 Ball Bearin

19804212  3x6mm Hex Screw (MA2 x10) 19805764  3x20mm Hex Screw (MD1 x10) 53159 4mm Flan ?( Nut (Blue) (MD7 x5)
19805765 *4 3x8mm Hex Screw (MA1 x10) 19804394  2.6x10mm Blndrn%ccrew (Black) (MD6& x5) 53334 71 V Parts

19805767 *2 3x8mm Hex Countersunk Head Screw (MA32 x10) 19804392  3x10mm Tapping Screw (Black) (MD3 x10) 53509 20T Pinion Gear (MB20)

19804477  2xBmm Hex Countersunk Head Tapping Screw (MA4 x10) 19805957  3x10mm Hex Countersunk Head Screw (MD5 x10) 53539 5.5%1.0mm Spacer (MC11 x4, eic.)

19804939  Steering Post (Blue) (MA14 x2) 19805615  Snap Pin (Medium) (MD15 x5) 53573 Damper Piston (3-hole) (MC16 x4)

19804476  1.6x8mm Shaft (MA10 x5) 19805701  5mm O-Ring (MD10 x2) 53576 Oil Seal (MG20 x4)

19804536  Sx10x0.3mm Shim (MA11 x10) 16095010  Antenna F‘ipe (Black) (30cm) 53587 5mm Shim Set (MB18 x10, etc.)

13450824  Counter Shaft (Black) (MA18) 11428328 Ligm 53601 *2 5mm Adjuster (MB12 x8)

13450825 Center Shaft (Black) (MA13) 11058297 c110n5 53642 11 5mm Ball Connector (Blue) (MAS x10)
19442556 1510 Ball Bearin (MAG x2) 42168 Coil Spri {MC2‘I MC22 x2, etc.) 53823 Clamp Type Wheel Hub (5mm) (Blue) (MB3, MB21 x4, etc.)
19805672 840 Ball EieﬂnngSc 42214 X-Ring x8) 53827 Stabilizer Rod Stopper (Blue) (MC12 x4, etc}
19804310  2.6x5mm Tru: rew {MB1 x5) 42218 W Cardan Axle Shaft (MB23 x2) 53850 71 Piston Rod (MC15 x4)

19485077  3x4mm Grub Screw (MBS x6) 42219 W Cardan Joint Pipe (MB24 x2) 53851 71 3x46mm Suspension Shaft (MB13 x2)
12500024 *3 3x18mm Threaded Sh‘aﬂ (MB17 x1) 42220 1050 Ball Bearing (3mm) (MB9 x2) 53869 5mm Ball Connector Nut (Blue) (MB7 x10)
19808013  3x6mm Cap Screw (MB2 x2) 42221 W Cardan Cross Joint Set (MB16, MB25, MB26 x4) 53917 2.6x22mm, 2.6x25mm Suspension Shaft (MB14, MC9 x2)
19805684  3x12mm Socket Screw (MB4 x2) 42259 5mm O-Ring (Red) (MA12 x8) 53968 5x5mm Hex Ball Connector (MC4 x5)
19805893  1.6x4mm Cap Screw (MB3 x10) 50575 2 6x1{]mmr!?appmg Screw (MD4 x5) 54489 5mm Adjuster S (MC8 x8)

19805776  2x9.8mm Shaft (MB15 x10) 50576 3x3mm Grub Screw (MB6 x10) 54756 3x106mm Tumbuckle Shaft (MD3)

19808022 730 Ball Bearing (MB10 x4) 50586 3mm Washer (MB11 x15) 54757 M-07 Stabilizer Set

19803015 W Cardan Drive Shaft (33mm) (MB22 x2) 50588 2mm E-Ring (MC7 x15) 54810 C Parts (x2)

19804802 W Cardan Axle Ring (MB26 x5) 51000 Hi-Torque Servo Saver (Q Parts, MD11 x2, MD12 x1, etc.) 54811 D Parts (x2)

19804367 1 Damper Cylinder (MC23 x2) 51239+ 1050 Ball Bearing (MBS x4) 54812 Lower Deck

19400779  3x15mm Hex Screw (MC1 x15) 51460 GV Parts (x2) 54813 3x5x3.5mm Pipe (MB19 x4)

19804246  5x0.5mm Spacer (MC10 x5) 51462 52T Diff Case (MA4 x5, MA16, MA17) 94392 =2 850 Ball Bearing (MAB x2)

19805991 3mm Lock MNut (Thin) (MC5 x4) 51464 Diff. Gasket (MA20 x: )

19805818  3mm Washer (Large) (MCE x5) 515351 Diff. Joint Gup (MA15 x2) bl | Requires 2 sets for one model.

19805777  3x2.5mm Grub Screw (MC2 x10) 51536 Y Parts *3 Requires 3 sets for one model.

19804782  5x10mm Hex Ball Connector (MC3 x5) 51537 6mm Snap Pin (MD14 x15) 3 Requires 4 sets for one model.

19804781  Stabilizer End (Blue) (MC13 x4) 51595 A Parts (x2) - Requires 5 sets for one model,

% The limited edition parts in this kit are not available from Tamiya customer service.
% Contact your local Tamiya dealer regarding availability of parts without codes in the PARTS section on preceding pages.

o e ! ' @ (SEEFESOTHEE) :

; q=1 pe— - _ . ‘1-422 8610 &% [ R X B AF3-7

ﬂB EFRIC DT BEROLABEOBEMFOUR FESHCTEMES, | (E

L ﬁ:ﬁﬁk—')b _ =L, B, W B — K, BREXTTRATE | RISV RAEFEG-EZH |
T, FAARFMICE S EEES LA BE O E, OEE | mm\ﬁbﬁmggy HEEESESRBO L, TR |
£-00810-9-1118. MAER- (BR) 2 TEIBACIEE LY 135 054-283-0003 O 3EEeELET :

@ (e 5 ImaHIAED : WEQ03- - (B~ B EhERE)
N—URESITMATHI I EFE8E Q00M+8) #ofilbi 03-3899 376?

fEhif, BEEfER—LR—JLURSIRIcksdTE | (BRET—Y—ERTFLR)
EERWHLELET. . https://tamiya.com/japan/customer/

SRR . eeans st e R i o

2IvH—FECTBEOBS. K CEESMBMOOE
BlERELLGVET, E"}iﬁtltliﬁﬁ fel@h—LR—2ky ‘
BRELES, 4NN 5.

For use in Japan only!

HERELELEY. THLEAR.
DATvA—HEShichAZT—
H—EXABRETTEIVEETE
T FEle HHHRAET Y —EZL
EECENTIBOE. GROGET
CEXTHCLNTEET, FLUT | LB
HHAHRFT——ERETERVE

bHE{IEEL,
AT R = endvri et v endr i r e e e 3B0F +#. - 11428328
B e e ey 600/ +8f - 11058207
A BRI, FNRELRT S, v MR O NEER ST IHEFEL THEY A,
R /c : For =Y BT o — FOBEYE I SIC LTI AR ST ——EARABM O GbE{EEN,
T OMBICE ISR PRROISDRCANT IN\—Y, F T3 —YHEFEhTOES. &
. VT OWEIEEE. $RBEHHAFIT——ERATERALRSFTEL,
M-07R /v —</ BaE TGS R BRI
AAIWRFT I TUN= F ZTA TLER)vvrrrrereneees 1,000 +8i = 42168
2 b AL e R e R = 42214
www. famiya.com WHILE ST o RV + 7 b 02) E 4018
ARG (B2 2) 1220196 | AIEO & O T, BIMNICE D EBE A SHANBIET, boiiaerd kbals sl bl lemntitaabia E o0
HCWAICPRL TI A iR IC BB I A TLTEE 0, OB PRIV ) SORRIA A= T2 RIYZF16x9m +7 b (&xd) 760/ +8 B 40001
BRH FEEGE  RE BRI—F SMMO L) >/ FFR(XB) -+ == v rerrerranananan e --360F3 +8i ® 49050
P b e R R L e R R e 420/ +# - 16275080 5P.575 2.6x10mm% v >/ &7 E A (x5) +-100/3 +8 = 50575
RA —IU(MMR2) rovvororrorrcassacrsonsorcsnsnsonesaonnnes 520 +# - 10440057 SP.576 3mm-f ERIF(K10)rv=revrennernnnennes ++200/3 +§ = 50576
b et £ PEl 1 R E R LR LR S LR R 700/ +# - 13450826 SP.586 3mn7 w2 —(X15) - rrrrnsrrrreanans --100M +# = 50586
3x6mMFSAFLE Z (XT10) v rrrrrrrresrcsrsnrancararanraneanes 230 +# - 10804212 SP.588 2mmEY) 2/ (X15) s rerrerrenasrsrrarernrrsnrnrranes 1001 +8 = 50588
3xBmMF S AFLE R (X10) v vrrrrrrrresrcsranransaneranrananes 230/ +# - 10805765 SP.1000 Q/i—Y Y —REe 1= FU > F(Fx1.1hx2). ftb-- 700/ +# = 51000
xEASBME X {(10)c v s raerarrasassrasensriserssrsnrsres 230 +# - 19805767 SP.1239 10507 1) 2 ¥ (x4) 00 = 51239
x8mFAM A v 2 FEZ(BXI0) - cerrereenraseanreneeanes 260/ +#. - 19804477 SP.1460 GMZS—(2) < 2o e wrrenninnarinsiananssavaioass E 51460
ATTUTRZ R (WD) rerreerrerrrnsrersnasnnasecannas 4405 +# - 19804999 SP.1462 F7h/\—. 7 75— R. 2x8m7SAMZ v EF ER(x5)--360M +# B 51462
1.6XBMMEs 47 7 P (X5) v s rosrresrrecnsanennnananaenas 240F +# - 19804476 SP.1464 A F(xd)recresrrrersrarecnsnssnrasnacansas 200/ +8f = 51464
5X10%0.3mms La(K10) = v v rvmmrernssrnnreannerraaennanns 360/ +# - 19804536 SP.1535 F 73 A b(x2)rrerurreeee --1,300M +8 B 51535
AR TR erererrrrorrereasrraerisareraaneas 400/9 +# - 13450824 SP.536 Y7 $— s asiars e asanaiaies s+e-400/ +8 B 51536
I R—p F PR) e rrrrerarsar e aar et reas 400F3 +# - 13450825 SP.1537 6mmAFw T/ (X15) v reereerees --200/ +# E 51537
IST0AT ) 7 A (D) r v vvmn v essins sedanains s nnrssn s ainns 7003 +# - 19442556 SP.1595 A/X— W/ (x2)rreveerrenesnnrrananeaas --900F +# = 51505
40P L HF(XD) - v rnwnsssnnnsvsainsarasrasnnarrsrvions 8003 +#. - 19805672 SPIIS96: Bff=trs seanisveaiininaivninai --800F +# = 51596
2.6x5m b T AME X (XG)s verrrrrsavrnarransnsrnsnnenannas 200/ +# - 19804310 SP.1599 K/A—"/sseensrdovaenaenannaenas --960M3 +8 = 51599
3x4mnf ER I (KB) v rromrrr st 230 +# - 19485077 SP.160T FAgaEE- v -ovvorrnennnenens +--360M3 +8 = 51601
Bk e g ) R 120/ +# - 12500024 OP.8 11507 U 2/ & ()= v ronrrrrrenenns =+1,200 +8 = 53008
Ix6MNF 4y TR I —(2F)wrerererrasrrnaniaaaeannes 200/ +# - 19808013 OP.159 4mm 7 5> ¥Ow 27+ w | (Hx5)--- +--500M3 +8 = 53159
3120 O — A (K)o v e resrerresecsrasensrasarsnssnssnes 150F +# - 19805684 OP.334 V/X{— 2 (x2)-r=renrsmresrsasannacsas +-400M +8 = 53334
1.6x4mmF v oy FTALZ Y 2 —(x10)rovvrrerrrrnrssnrssrnasnnas 280 +# - 10805803 OFP.509 20TEZ A2/ rrrrererrcresnenae =-550M +# B 53509
9.8/ 4 7 B (X10) s s rerorearraceresranraecrrsarnanses 250 +# - 10805776 OP.539 5.5%1.0mmA ~R—+4—(x4) ffa- =" --600M +# = 53539
T30 TV (Xl revrornoneoreancsnnesnesnosnonnanes 1,500 +# - 19808022 OP.573 H2{—EZ R/ (370d)serreernres --450M +# B 53573
WHILHEZ FSA4 727 F(33mmx2) - v rerevenrrerrereeeens 1,700 +# - 19803015 OP.576 A A Jb2/—Ib(xd)=rr=nrrrrorenrrenes =150/ + = 53576
WHILE T2 I T (X5)wwvrmrnnsrasreasnnennnnanenns 280 +# - 19804802 OP.587 5x7x0.2mm /L2 (x10) ftly= = veovemrencees +-400M +# = 53587
S R e e e R T 2,200 +# - 19804367 OP.601 5mm7 2/ % A R —(xB)-=rrrrrvrrrnen -+-300/ +8# B 53601
3SR R (15) s v v e vrvnrssrsmriarssrrssaee 410/ +#f - 19400779 OP.642 5mmEE O R — L (EX10) e vnrneevneaees +---600F +# = 53642
5X0.5mn A A —H—(X5)sreserrrrrrarrnantairiasiatiareaneas 340F3 +8 - 19804246 OP.B23 sRA —JL/NT (Fixd)rvrevrermenemees ++1,500/ +# E 53823
3Oy ZF oy b (lxg) e 230 +# - 19805991 OP.827 ZZEO Y FA b wii—(Fxd) oreerenr ++-500/3 +# = 53827
3w 3o — (RS- rrnrrm ey e sy e e 200/ +# - 19805818 0P850 EZ /00w F(xd)r-rerrresreernenes ~600/ +# = 53850
3x2.5m ERIF(KT0)erosresronnersnresnenernennennersnras 300 +# - 19805777 OP.B51 46mmtt R/ 47 b (x2)s v venvenennss +-600/3 +8 = 53851
SX10mm7S B O — R — L (K5 eereerrarenrniannn 800/ +# - 19804782 OP.869 SmmiR—JbFw b (EX10)eerrveeoreneereesees <o 700/ +8 B 53869
AR F(WxA)rovrreerrraresarasneanrascnanaannas 640F3 +# - 19804781 0P.917 2.6x25mm3/ + 7 | (x2).2.6x22mm3s + 7 b (x2) ++1,200 +# = 53917
e el | e o 81 P G SRR b 360/ +# - 19805502 OP.968 5x5mm7SfE IR —JL(a5)enerrrrnranennees +-+ 700/ +# = 53968
120 1) 274 ()= vov o vseraanaanasenrenssnssncansrnonnsney 250 +# - 19444361 OP.1489 5mm77 </ 4 A R —S(xB)r=v=enruvrens --200M +# B 54489
Oy FAA F(x4)- - --640F3 +%. - 19804854 OP.1756 3x106mm% — >/ Sy 7 )b+ 7 b - --500/3 +8 B 54756
3x10mm7 S BALE R (x10)- =230 +% - 10805763 OP.1757 AEZESAHF—+tw k- 2,100 +# = 54757
320mmFTRILE A (K10) s reerrrrrnrsrrrsrsrtaarasiantarans 240/ +# - 10805764 OP.1810 C/N—"Y/(x2)+r=rreererrenranes ---000/ +# B 54810
26100/ 81 2 FEZ(MKS)=rrosrrorravrrrnreanrrsarannnes 260/ +# - qjoBp4394 OP.1811 D/A—"Y/(%2)=ss=renerrerrenss ----000/ +# B 54811
310mmR v T E A (BRRI0 e mrrnrmrrrssrnrscnatcianes 240/ +# - 19804392 OP.1812 O Furrerrsressnreasaans --2,000 +# = 54812
3x10mm S E A (XT10) s re e rrerrmsn s 230/ +# - 19805957 OP.1813 3x5x3.5mm/ A ' (x4) == =rvnrrrmerens =280 +# B 54813
ATy T AxXS) e rre v s s s nanras 220 +# - 19805615 AO-1012 BS0NT 1) 2/ (XY renrrnernerserecncnncnncneenes 660F3 +# = 94392
SomO U 2 (XD) s veseerrerrarrarsarsartanrartarnareanane 160M +# - 19805701 GEECOWT)  EEHORMICIE SRS NRBIIERREESEE T,
T HINA T (R-30m)soevrerrrrrren s niaaniaanas 270 +# - 16095010 FEVR—LAR—I, HRAER—Y—EZAD RERICDOWVWTI ZETREEIEEL.

32 84436 M-07R Chassis Kit (11058297)



